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“Table 1. Conditions and results of the test.
Har_dness of Hardness of shot (5)Hv Remarks
specimen (Hv30) 162 251 303 381 487 584 726
40 51 58 56 54 54 49 1
0-24 0°35 0-38 0-47 0°50 0°5t 0-46 2
177 1°5 29 3+7 . 45 4°3 40 36 D ‘3
i 92 >98 >98 ) >98 >98 >98 >98 4
11 21 31 r 39 39 41 36 5
31 38 1 47 50 48 47 46 1
0°15 0°29 | 0°+36 043 0+45 0-45 038 | 2
266 1-3 2°9 37 47 4°8 41 38 a 3
64 86 o8 >98 >98 >98 >98 | 4
3 6 17 32 35 34 34 ; 5
36 48 50 48 50 so | 52 !
0°13 0-22 0-31 0°35 0°43 041 ¢ 036 2
321 1*0 2°5 30 41 49 4+4 .40 3
45 64 80 97 97 97 1 97 ! 4
2 4 6 12 29 29 j 31 ! 5
26 36 60 61 64 8 | 70 1
0*12 0*20 0+23 0°30 0-°38 0°37 : 0°37 2
406 0°9 2+1 2+9 3-8 4+7 L 409 4+3 3
19 26 i 26 45 ! 88 88 88 4
0 1 . 2 9 | 19 26 28 5
28 | 4a 52 56 68 70 80 1
0°-04 0°13 0+22 0-25 | 0-32 0°36 0-30 2
481 06 1°5 2°3 35 | 4.7 52 5°0 3
10 10 19 26 | 77 77 77 4
0 o 0 1 | 14 22 26 5
' 1 28 48 78 E 83 77 73 1
0°02 0-10 0-18 0-21 J 0-25 0-31 0°30 2
550 0°4 1+3 1'8 30 45 55 54 u 3
0 5 10 15 : 19 64 64 ; 4
0 0 0 o | 5 17 24 5
1 10 38 70 i 81 101 102 1
0-02 0°09 0-13 0*19 . 0°20 0°26 0°26 2
618 0-2 0°8 . 15 23 31 54 56 3
‘ 0 0 5 10 10 45 45 4
; 0 0 0 0 2 10 15 5
3 0 20 26 40 65 94 133 1
0 0+02 013 | 0°18 0-18 0°23 0°25 2
705 o} . 0°'5 1+0 1+7 27 4°2 7°0 3
0 0 0 5 5 10 26 4
' 0 0 0 0 0 4 9 5
Remarksizﬂ 1— Residual compressive stress, kg/mm?
2— Depth of peened layer, mm
3— Curvature, X107* {/mm
4— Coverage, %
65— Surface roughness, u
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Fig. 1. Effect of shot hardness on the
~ archeight, containing as-cut shot.
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Peening to Bright Hoop.
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